



FIRELAB

CERTIFICATE

This is to certify that the

Scrim Facing Insulation
(Double sided kraft paper Foil Laminate)

achieved a

Classification

of

A/A3

When classified in accordance with SANS 428

Signed:

Report Number: FTC19/208

Report validity: September 2024

(For more details refer to Test Report number FTC 19/208)

Reg no: 2005/087037/23 • Tel: +27 12 349 2929 • info@firelab.co.za

ABSTO INDUSTRIAL SUPPLES (PTY) LTD
ALTEZZE PARK, 15 TOTIUM RAOD, CORNUBIA, KWA-ZULU NATAL • +27 031 569 6639

